

**Dispensing information level – information needed for laic patient**

**Please, work out relevant dispensing information for each patient**

**Medical prescription No. 1** (4 yo child, 14 kg, tonsillitis)

Cefuroxim suspension 125 mg/5 ml (e.g. Zinnat syrup)

D.S. 5 ml every 12 hours

Nurofen supp 125 mg

D.S. in case of fever over 38 °C

**Medical prescription No. 2** (48 yo man, 70 kg, arthritis)

Methotrexate 20 mg tbl

D.S. 1 tbl per week

Folic acid 10 mg tbl

D.S. 1 tbl day past the methotrexate use

**Medical prescription No. 3** (39 yo woman, 84 kg, bronchial asthma)

Methylprednisolone 16 mg tbl

D.S. 1 tbl every other day

Pantoprazole 20 mg tbl

D.S. 1 tbl daily

**Medical prescription No. 4** (63 yo woman, 58 kg, cancer pain)

Fentanyl 50 mcg/h transdermal sticking-plaster

D.S. change plaster every third day

Fentanyl 100 mcg per dose, nasal spray

D.S. in case of breakthrough pain